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Intial Management of VTE

*Dabigatran: Avoid if CrCl <30 ml/min
Rivaroxaban/Apixaban: Caution for
CrCL 15-30 ml/min; Avoid use if CrCl
<15ml/min

Venous Thromboembolism

( Hospitalization

Page Hematologist On-call

Absolute contraindication

to anticoagulation:

» Uncontrolled bleeding

» Thrombocytopenia
(platelet <30 x 10e9/L)

NO/UNCLEAR

Venous thrombosis
(Incidental OR symptomatic; DVT OR PE)
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Distal clot

Proximal clot
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Safe to treat as
outpatient?
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Safe to
Anticoagulate?

Initial choice of anticoagulation
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Subsegmental PE
(SSPE)
or Distal DVT
|
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Observation with
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Anticoagulation IF

» Very symptomatic serial imaging IF
» Multiple SSPE » Isolated SSPE AND
» Ongoing risk for bilateral leg US is

negative for DVT

» Distal DVT needs
q5-7days leg US for
2 weeks (or until
symptom
resolution)

thrombus extension
(active malignancy,
immobilization, etc)
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(for the first 3 months)
|

v

Warfarin (with UFH/LMWH for at least 5 days,
target INR 2-3) IF

»GFR <30 mL/min

»Financial concern

» Patient is at low bleeding risk

» Patient has stable diet

» Patient has no major drug interaction
» Patient is reliable for INR monitoring
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Direct Oral Anticoagulant (DOAC)

» CrCl <15-30ml/min *

» Weight is between 40-120 kg

» Good oral intake

» Not on dual P-glycoprotein and CYP3A4
inhibitors

» Avoid use in patients with upper Gl cancer due to
bleeding risk

» Avoid use if dose adjustment for
thrombocytopenia is anticipated
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Low Molecular Weigh Heparin (LMWH) IF

» GFR>30mL/min
» Advanced cancer (especially upper Gl cancer)
»Poor oral intake
» Active chemotherapy with anticipated need for
dose adjustment for thrombocytopenia
»Platelet >50 -100% dose
» Platelet 30-50- 50% dose
» Platelet 20-30- Prophylaxis dose
»Platelet <20 -Hold
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US = Ultrasound
DOAC = Direct oral anticoagulant

VTE = venous thromboembolism
UFH = unfractionated heparin

LMWH = low molecular weight heparin
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Pathways are subject to clinical judgement and actual practice Unlve.rSIty
patterns may not always follow the proposed steps in this pathway. 'LfManltOba
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Duration of anticoagulation

(after the initial 3 months)
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Provoked VTE due to major risk factors Provoked VTE by minor risk factors Unprovoked VTE (idiopathic)
» Surgery within 12 weeks » Leg trauma without immobilization Risk of recurrent VTE without anticoagulation:
» Hospitalization within 12 weeks » Mild immobilization (plane ride >8 hours) at 12 month=10%,
» Cast/severe immobilization >3 days » Estrogen associated (OCP/HRT or pregnancy) at 5year= 30%

Risk of recurrent VTE without anticoagulation = 1-3% Risk of recurrent VTE without anticoagulation = 5-10% at10year= 50%

!

Refer to Hematology
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Are there additional high risk features
for recurrence VTE?

»Male OR

» Female with 2 of the following factors: post thrombotic
syndrome,+ D Dimer, BMI >30, Age >65

» High risk thrombophilia (antithrombin, protein Cor S
deficiency)

» High consequences of recurrent VTE (i.e massive PE)

» Patient preference to continue anticoagulation

9

v v

Are the VTE risk Continue anticoa i
. E gulation .
STOP after completion | ¢ @ factors reversible and @ »  and reassess annually STOP after completion
of 3 months risk of recurrence (bleeding risk, CBC + GFR) of 3 months
acceptable to patient?
N
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OCP = Oral Contraceptive piII VTE = venous thromboembolism patterns may not always follow the proposed steps in this pathway. o VianNnitona

HRT = Hormone replacement therapy



